Smart Planning for Growth — Meeting the Nee
for an Expanded Wastewater Treatment Plant
without Huge Infrastructure Costs

Tauranga and Mount Maunganui Sewerage -
Twins Joined at the Hip

o




DEECO SERVICES Ltd

Provider of Water Proc:_ess Solutions
for New Zealand since 1238

Domestic and Bulk
Electromagnetic Flow Meters )

Innovative Filtration Solution -

W
c
-]
e
=2
[=]
wi
2
=
=
=]
L
g
]
=

| www.deeco.co.nz




water .

NEW ZEALAND —ZAZF”

The New Zealand Water & Was Waiora Aotearoa

Postal: PO Box 1316, Wellington 6140
Level 12, Greenock House,

39 The Terrace, Wellington, 6011

P +64 4 472 8925, F +64 4 472 8926
enquiries@waternz.org.nz
www.waternz.org.nz

President: Steve Couper

Board Members: Brent Manning, Hugh Blake-
[...]
secondly, whilst restaurant waste and sewage are high in nutrients
that need to be removed, winery wastewater is notoriously nutrient
deficient and therefore the biological processes in the freatment
plant benefit significantly from the additional sewage nutrients.

36

The final area where MBRs are seeing a rapid rise in popularity
is in large-scale industrial wastewater treatment where industries
are seeing the need to either find better reuse options their freated
wastewater, or open up alternative means of disposal. A current
example of this is Redwood Cellars in Nelson who operate a large
cider factory, and wished to achieve a very high level of freatment
prior to discharging any waste to the environment.

Reducing Cost of MBR Technology

As MBR fechnology has matured, the increase in the number of
companies manufacturing membranes and improvements in
materials of construction have significantly reduced the capital cost
of such projects.

Figure 3 — Taupo District Council Turangi MBR, which has recently been
converted to SINAP membranes

For example, whilst all of the first generation of flat sheet MBRs in
New Zealand were based on Chlorinated Polyethylene Kubota
membranes with a nominal 0.4micron pore size, recent advances
have seen more chemically resistant and easier to clean 0.1micron
PVDF membranes, manufactured by SINAP enter the market.
A significant number of existing MBRs in New Zealand already
have, or are in the process of, removing their old membranes and
replacing them with the new generation of SINAP membranes.
Along with being manufactured from more inert materials, the
significant reduction in cost of the newer membranes reduces both
the capital cost of new plants and the on-going cost of replacement
membranes in existing plants.

De-risking MBR Technology

Whilst MBRs provide a very high level of treatment, anyone
considering installing an MBR system must be aware of the limitations
and risks of this fechnology. The main risk is that of limited throughput
through the system. Whilst this is less of an issue on systems treating
municipal sewage due to the high body of experience that has
been accumulated using MBRs in this application, issues such as
sludge bulking, membrane fouling, nutrientimbalances, low ambient
temperature and high wet weather flows can all cause capacity
problems in these systems.

In industrial treatment systems however, specific wastewater
components such as calcium, fatfs, oil and grease, or process
additives such as bentonite can have a significant impact on the
capacity of the installed system. For this reason pilot planting of
industrial MBRs prior o proceeding with full scale design is strongly
recommended, and in some industries essential.

WWW.WATERNZ.ORG.NZ



Figure 4 — 7,500m3/day MBR system derated to 4,500m3/day
conservative capacity based on actual performance in an industrial
application

The availability of a high quality, lower cost membrane has also
gone a long way fowards de-risking the installed capacity of these
systems. Where there was previously a strong economic driver to
install the minimum number of membranes possible due to their
exfremely high cost, system designers can now allow significant
contingency in the installed capacity of the plant and still come in
at a lower capital cost than previously. |l

Wastewater s

About the Author
Dr. Maft Savage is a chart-
ered chemical engin-

eer with a Ph.D. in in-
dustrial wastewater treat-
ment plant design and
a decade’s experience
designing and installing a

wide range of wastewater

freatment plants around

the world. He is a founder

and director of Apex

Environmental, which pro-
vides specialist design and build services to the New Zealand
water sector.

References

Hirani, Z.M.; DeCarolis, J.F.; Adham. S.S.; Jacangelo, J.G. (2010) Peak flux
performance and microbial removal by selected membrane bioreactor systems,
Water Res., 44(8), 2431-2440.

Kroening, S. (2012) MBR Technology Reopens DOC Camping Ground, Water
Issue 175, July 2012, 60-63.

INNOVATIONS IN CONCRETE

INTRODUCING THE HYNDS HYLOCK & HYNDS HYLINER SYSTEMS

HYLINER Sl A s

HOPE LINING

AVAILABLE FROM HYNDS ERANCHES NATIONWIDE

0800 WE PIPE (02 7 w hynds.co g

WATER MARCH 2014

HYLOCK i

JOINT RESTRAINT SYSTEM

37



e Wastewater

Te Kuiti Wastewater
Treatment Plant Upgrade
— Optimisation Through
Remote Monitoring

Hugh Ratsey, Mark Curtis and John Crawford -
Consultants, Opus International

Introduction

The Te Kuiti wastewater treatment plant (WWTP) services the town-
ship of Te Kuiti and receives domestic wastewater from a population
of approximately 4,600 people. Two significant meat processing
plants, Universal Beef Packers (UBP) and Te Kuiti Meats (TKM), also
discharge to the WWTP.

The WWTP underwent a major upgrade in 2002 and 2003, with
the conversion of a small part of the previous oxidation ponds to
a new configuration including a modified activated sludge plant.
While this upgrade significantly improved the quality of the treated
effluent, it did not reliably meet all of the effluent quality standards
specified in the resource consent (Opus 2010). As a result of this non-
compliance, Waitomo District Council (WDC) committed to a further
significant upgrade of the WWTP.

Opus was engaged by WDC to undertake preliminary
investigations, detailed design, monitoring, supervision, quality
assurance, commissioning and post-construction monitoring.

Resource Consent

The Te Kuiti WWTP is currently discharging treated effluent to the
Mangaokewa Stream under continued use rights while the resource
consent for discharge is being renewed. While the future consent
conditions are yet to be finalised, near-final conditions are included
in Table 1 for context.

Table 1 - Proposed Resource Consent Conditions (Opus, 2010)

inean | soite” | maximum

7,000

Contaminant

20
20
12
200
43/73

12

143kg/d November - March, 73kg/d April - October
2shall not exceed in more than 10% of samples taken over any one
year period

Treatment Challenges

Meat Processing Waste

The wastewater from meat processing plants provides significant
challenges when discharged to municipal WWTPs, including:
Seasonal and diurnal flow and load variations due to changing
processing schedules

Rapid flow and load variations

High nitrogen (N) and phosphorous (P) concentrations and loads
Colour, due fo the presence of haemoglobin (Sutherland-Stacey
et al, 2009) and other compounds

As aresult of the discharges from the UBP and TKM meat processing
plants, the peak population equivalent (p.e.) BOD load to be

“The chemical dosing trials indicated
that the UVT of the effluent could
be significantly increased by
dosing coagulant and polymer. This
provided the confidence that UV
disinfection could be installed as
part of the upgrade and, if required,
chemical dosing would effectively
mitigate the adverse effects on the
UV system caused by light absorbing
chemicals in the wastewater.”
treated by the Te Kuiti WWTP is approximately 35,000, based on an
industry standard per capita contribution of 80gBOD/h/d (Metcalf
& Eddy, 2003).

The design flow and load for the Te Kuiti WWTP upgrade is shown
in Table 2.

Table 2 — Design Wastewater Flow and Load (Opus, 2011)

Contaminant

2,585 2,895 4,115

1,054 1,571 2,814

2,882 3,589 5,482
25 36 57
176 244 383

Hydraulic Limitations

The existing plant was furnished with a single 20 metre diameter
pumped centre feed clarifier with a small diffusion well and no
flocculation well. Under-floor pipe construction and clarifier sizing
resulted in a maximum hydraulic capacity of 4,115m3/day. Rather
than building another clarifier (at >$1M), it was determined that
inflows above 4,000m3/d could be diverted to the old oxidation
ponds for balancing, and gradually returned to the main treatment
plant as capacity allowed.

Storm Flow Return

Using an old oxidation pond for raw sewage balancing adds the
additional treatment complication that return flows are low in BOD
but generally high in ammonia. While nitrification of this ammonia
is relatively straightforward, there is a resulting carbon to nitfrogen
(C:N) inbalance when it comes to denitrification. This had to be
accounted for in tuning the freatment process.

Chemical Dosing Investigations

Given the proposed resource consent condition of 200 MPN/100ml
E. coli as a 90%ile, effluent disinfection prior to discharge was
required as part of the upgrade. The preferred form of disinfection
was ultra-violet (UV) disinfection, however monitoring in March
2011 confirmed that the treated effluent from the existing Te Kuiti
WWTP had low UVT (@254nm), with UVT measured below 30% in
both the clarified effluent and the oxidation pond effluent at that
time. Typically UV systems for disinfection of secondary tfreated
wastewater are designed for a minimum UVT of 45 or 50%. While it
was expected that the upgrade fo the biological freatment process
would improve the UVT of the effluent to some extent, this was

WWW.WATERNZ.ORG.NZ



Wastewater s

speculative and represented a high
risk to the upgrade.

Bench ftrials were undertaken by 1

Te Kuiti WwTP Effluent Trials: Coagulant dose with 10 g/l microsand, 0.5g/m

Crystalfloe

Veolia Water and Orica in April 2011 to
determine whether the UVT of effluent B
from the existing WWTP could be
significantly increased by chemical
dosing and, if so, by how much,
and what the likely operating cost
would be. 10

i

NLAT

Chemical Dosing Results
These frials indicated that com- i
binations of coagulant (aluminium
sulphate (alum), polyaluminium chlo- a
ride (PACI)) and cationic polymers
could effectively bind a significant

——

T ITHUNT whk ne e hamical acitinnal (Bl frelsrenze)

1] a0 20

— A

g | LT

= [ o) Ta

Coaguilant dete, gim

proportion of light absorbing material
info flocs. If sufficient coagulant was
dosed, the UVT of the clarified effluent could be increased from
<30% to >50%UVT, providing the formed flocs could be removed prior
to disinfection. Therefore, the effluent would be more conducive to
disinfection by UV.

A typical set of results from the trials are shown as Figure 1, below.

Implications of Chemical Dosing

The chemical dosing frials indicated that the UVT of the effluent
could be significantly increased by dosing coagulant and polymer.
This provided the confidence that UV disinfection could be installed
as part of the upgrade and, if required, chemical dosing would
effectively mitigate the adverse effects on the UV system caused by
light absorbing chemicals in the wastewater.

However, based on the results of the bench trials, it was estimated
that chemical dosing to increase UVT would cost between $50,000
and $225,000 per year, depending on the coagulant used and the
desired effluent UVT. This would represent a significant ongoing cost.

Upgraded WWTP

Overview
BioWin modelling was undertaken to assist with the design of the
main freatment plant upgrade. A modified Bardenpho biological

Figure 1 - Results of Chemical Dosing Trials

nutrient removal (BNR) process was selected due to the necessity
for phosphorous and nitrogen removal to achieve the proposed
consent conditions.

A simplified schematic of the upgraded WWTP is shown in
Figure 2.

Biological Nutrient Removal Configuration

While it would have been nice to be able to rebuild the freatment
reactors from scratch in concrete, cost was a real factor and a
key part of the design was to make use of as much of the existing
infrastructure as possible. To this effect, the existing earthen aeration
basin was used but extensively modified. An anaerobic zone was
created in the centre of a donut configuration, with an extended
aeration zone created around it fo provide aerobic and anoxic
zones. While a baffle curtain was employed to create a dedicated
anaerobic zone, the boundaries between the aerobic and anoxic
zones were designed with a moving interface depending on influent
load and aerator configuration, rather than as immovable zones.
The earthen aeration basin did not readily allow for the installation
of diffused aeratfion. As a consequence, mechanical aerators
were selected, with a combination of floating surface aerators and
submerged aspirator-type aerators installed. This is shown in the plan
of the BNR plant (Figure 3).

“While it would have
been nice to be

Storm Bymass
i
i /Bi R

fon |\

Storage Pond

able to rebuild the
tfreatment reactors
from scratch in
o concrete, cost

‘Sludge Pand

{ Rezctor
= ﬁ !
R !
;S '

T EMfluent Returr

was a real factor
and a key part of

AR
— Ma n Flow Path

the design was to

—---% Bypass Flow

—3

—1 Oscharge to
T T

—--—2 Return Flow Path

Secondary
Clarifier

—
Tertiary
Filter

Uy Maﬂgaﬂkﬂ'ﬂ'é Skream
Disinfect on

Figure 2 - Simplified Schematic of Te Kuiti WWTP

WATER MARCH 2014

possible.”

make use of as
much of the existing
infrastructure as

39



e Wastewater

&

\, Aerobic
"'\ Zone *

Anoxic
lone

Anasrabic one

Interface between aerabic
& anoxic rones

A5k\W submersible aerator

ATuW surface aerator

7.5k'W downdraft mixer

NO oK ©F

7.5kW directional mixer

[#4]
v

1.5/ 2.5 kW compact mixer

O Sensor by
@ oo
(2) oo oAk o,

To Clarifier @ ORp
@ pH, Temperature
— Flow direction

Figure 3 — Plan of Te Kuiti WWTP BNR

Due to the variations in wastewater flow and load resulting from the
UBP and TKM processing plants, significant aeration turn-down and
control was required. Aeration turn-down can be readily achieved
with diffused aeration in combination with mechanical mixers,
however can be more tricky when mechanical aerators are used,
as dictated by the existing Te Kuiti infrastructure. A key challenge
was to provide adequate mixing in the aerobic zone to keep the
biomass in suspension during low loading periods. Rather than
installing additional dedicated mixers in the aerobic zone, whole-
zone mixing was achieved through sequencing of aerators.

Final Clarifier

The existing clarifier performance was improved by:

e Adding a flocculation well outside the diffuser, to aid in solids
settlement

e Addition of a chemically dosed flocculator upstream of the
clarifer to provide assistance during times of low ultra-violet
transmissivity (UVT) and/or poor settling flocs

* Aufomation of the return activated sludge (RAS) weir so that
the RAS flow can be controlled to a percentage of the reactor
incoming flow

Tertiary Treatment

After clarification, effluent is filtered through Toveko continuous
backwash sand filters, and disinfected by a Berson medium pressure
UV system, designed for average and minimum UVT of 40 and 25%
respectively. There is provision for chemical dosing to improve the
effluent UVT prior to disinfection, if required.

Instrumentation for Control

Given the treatment challenges associated with treating meat
processing wastewater combined with municipal wastewater, the

40

“Given the treatment challenges
associated with treating meat
processing wastewater combined
with municipal wastewater, the Te
Kuiti WWTP required a high degree of
flexibility.”

Te Kuiti WWTP required a high degree of flexibility. To achieve this
flexibility, instrumentation was a key component of the upgrade.
As shown in Figure 3, on-line dissolved oxygen (DO), oxidation
reduction potential (ORP) and nitrate (NO,) probes were installed in
various parts of the BNR basin, and UVT measurement was installed
on the tertiary filtered effluent, prior to UV disinfection.

Dissolved Oxygen

DO monitoring is commonly used in activated sludge-based
freatment plants for aeration control to achieve a set DO range in
aerobic zones, with DO set-points in the range of 0.5 — 2g/m?® being
common but not exclusive, depending on the operational mode.
While DO can be used to optimize aeration to achieve nitrification
and fo some extent denitrification, it is not a panacea.

Oxidation Reduction Potential

ORP measures electrical currents in millivolts (mV), and can be
either positive or negative. Oxidizing agents such as oxygen result
in an increase in ORP, while reducing substances such as BOD will
lower ORP. Different wastewater treatment processes, such as